
1 

 
 

 

 
 

TENDER 
For 

Name of Work: Operation and Maintenance of 900 MLD Water 
Treatment Plant at Bhandup Complex. 

 
E- TENDER NO. 2024_MCGM_1097191 

 
Website: https://mahatenders.gov.in 

 
                                              Office of: Dy. Hydraulic Engineer (M&E) 

Bhandup Complex, 1 ST floor, 
Filter Annex Building ‘B’, 900 
MLD WTP Bhandup Complex,                                           
Near Khindipada, Mulund (W), 
Mumbai- 400 082.                 
Email – aesrabc.he@mcgm.gov.in 

 
 
 
 
 

   
   

   

 

 
 
 
 
 
 
 

 



2 

 
INDEX 

  
SECTION 

 
DESCRIPTION 

 
PG - NO 

 
1 

 
E-TENDER NOTICE 

 
3 to 6 

 
2 

 
ELIGIBILITY CRITERIA 

 
7 to 10 
[...]
Total suspended solids 

➢ For clarification ...................... 500 mg/l 
➢ Sludge management system 50 mg/l (In raw water considered for sludge treatment system) 

2. Treated Water Quality: 

The treated water quality based on raw water quality shall be: 

➢ Turbidity .................................................. Less than 0.5 NTU 

➢ TSS ........................................................ Less than 1.0 mg/l 

➢ Residual Chlorine ................................... More than 1 mg/l 

➢ Coliform organism (MPN / 100 ml) ......... Nil 

C. Process Guarantees 

The process guarantee is the assurance given to meet the standards and specifications and 

vouch to operate the plant efficiently. These guarantees are defined in the specifications. These 

guarantees can be achieved when the plant is operated at maximum works flow. 

1. PAC consumption: The PAC dosing will be decided by the jar test. During non-monsoon, the dose shall 

be less than 10% of the dose provided by the jar test and shall be same as per JAR TEST during the 

monsoon period. 

 



98 

 

2. Water loss as sludge: The waste water which is recovered from sludge and is not recycled is considered 

as a water loss. It shall not exceed 2% of the total amount of water filtered during non monsoon period 

& monsoon period. 

3. Water loss from backwash: The total wash water i.e. pumped backwash and cross wash is also a part 

of water loss. It shall not exceed 2% of the total amount of water filtered during non-monsoon and 

monsoon period. 

D. Functional Guarantees: 

The 900 MLD Plant is designed to comply with the final water quality requirements only if the plant has 

been operated in accordance with the operating procedures explained as following: 

Water quality after clarification: 

1. ➢ For the dry season or non-monsoon season conditions when raw water turbidity is  not 

exceeding to exceed 10 NTU 

 

 Parameters Unit Concentration 

Turbidity NTU Less than 5 

Suspended solids mg/l Less than 5 

Total aluminum mg/l as Al Less than 0.3 

For monsoon conditions with turbid raw water 

 Turbidity NTU Any single value less than 7, maximum with an 
average value less than 5 over 24 hours. 

Suspended solids mg/l Less than 5 

Total aluminum mg/l as Al Less than 0.5 at any time over 24 hours. 

Water Quality after Filtration and Chlorination 

➢ The treated water quality after filtration and disinfection based on raw water quality. 

 Turbidity NTU Less than 0.5 

Suspended solids mg/l Less than 1 

Colour Hazen units Less than 5 

Test and odour -- unobjectionable 

Iron as Fe mg/l Less than 0.1 

Manganese as Mn mg/l Less than 0.1 

Total aluminum mg/l as Al Less than 0.1 (Desirable limit 0.03) 

Coliform organisms MPN/100 mls Absent 



99 

 

Other parameters shall be tested as per practice in vogue / as directed by BMC and shall 
confirm to BIS 10500. 

These guarantees apply for input with the normal works flow of 900 MLD, under rating 
up to 20% and maximum works flow of 990 MLD when all units are under operation 
and not for the hydraulic overload. 

E. Operation & Maintenance of 900 MLD Water Treatment Plant 
 

1 Work of Operation & Maintenance of 900 MLD Water Treatment Plant of Bhandup Complex 
consists pulsatube clarifier plant, filtration plant, chlorination plant and PAC dosing system, 
clarifier sludge water recirculation plant, filter back wash waste water recirculation plant and 
SCADA, automation system. 

2 The successful tenderer shall take over the plant for operation and Maintenance work on as 
and where basis. 

3 During the Operation and Maintenance period water, power and chemicals  will  be provided  
by BMC at free of cost. 

4 Copy of detailed plans, drawings, operation & maintenance manuals will be provided by BMC 
to successful bidder. The bidder shall copy the same with sufficient quantity for their reference 
during O & M period. 

5 The contractor shall ensure copies of drawings, maps of each of the components of the water 
works along with all relevant manuals are available with the operators. All these sets must be 
corrected and updated during the maintenance period if any additions / alterations/ deletions    
are done to any of the equipment. 

6 Staff position 

6.1 List indicating the standard staffing pattern and minimum number of staff for each of the unit 
of operation and maintenance shall be as per clause G (4) & Annexure-I. The staff actually 
in position with reference to the staffing pattern shall be maintained during the O & M. 

6.2 Any variation as regards to adequacy of staff (inadequate staff) will attract penalty till the 
contractor rectifies the same as per Annexure-IV 

a) Operations 

1.0  The Contractor shall carry out regular operations of 900 MLD water treatment plant on a            

24 X 7 basis for the proper functioning of the plant. The operations shall be carried out with 

the minimum staff as mentioned in the specifications. The operational work involves 

mechanical, electrical & instrumentation (Automation, SCADA) etc. works for pulsatube 

clarifier plant, filtration plant, chlorine and PAC dosing system, sludge recirculation plant, 

including disposal of dewatered sludge to the approved site with necessary loading, unloading, 

transporting etc. to achieve water quality and allied process requirements as per specifications. 

2.0   The operation of water treatment plant must be regulated by operations manual in order to full 
fill the legal requirements for state of the art operation and the co-operative regulations for 
labour safety and health. At the same time, the staff employed need instructions for 
extraordinary, non-routine situations, routine works, equipment operation etc.  These 
procedure instructions are binding instructions on the execution of define procedures, 
processes and events. They contain definitions on what has to be done when, where, how, by 
whom, using which materials and considering which documents and how this shall be 
controlled and documented. The instructions help the operators and the employees to manage 
and operate the plant efficiently. 



100 

 

 

The instructions for the operation of plant in normal condition, monitoring all the process 
parameters, deviation from the normal operation, waste management, labour safety, execution 
of dangerous works etc. described in the manual are briefed as below: 

3.0 Manual operations: 

If required manual operations as below shall be carried out. 

3.1 Inlet works: 

• Flow regulation by operating electrically actuated butterfly valve in the upstream of inlet 
chamber. 

• Overflow management through process drain. 

3.2 Parshall flume 

• Regulation of PAC dosing at parshall flume. 

• In case of low turbidity in raw water, if required, pulsatube shall be bypassed by operation 
of penstock gate. 

3.3 Distribution chamber and pulsatube clarifiers 

• Operation of pen stock gate to regulate the flow in each pulsatube. 

• Operation of vacuum blowers in local mode. 

• Operation of compressor from control panel. Changeover of compressors 

3.4 Aquazur – V filters. 

• Operation of valves and backwash from filter consoles, 

• Operation of manual drain valve to completely drain the filter for maintenance. 

• Change of working compressor on regular interval. 

3.5 Chlorine contact tank 

• Operation of inlet / outlet valve as per requirement. 

3.6 Chemical house (PAC dosing) 

• Operation of air operated double diaphragm pumps from the selector switch near valves. 

• Dose setting from constant head dosing system according to the flow at inlet. 

3.7 Chlorination building: 

• Booster Pump and chlorinators to be operated on LOCAL mode. 

• Setting the dose rate by adjusting rota meter on chlorinator. 

• Operating the neutralization system in LOCAL mode. 

3.8 Waste Water Recovery Tank Stage-I 

• Operation of submersible pump installed for pumping on LOCAL mode. 

• Operations of submersible Mixers installed for pumping on LOCAL mode. 

3.9 Waste Water Recovery Tank Stage-IV 

• Operation of submersible pump installed for pumping on LOCAL mode. 

• Operations of submersible Mixers installed for pumping on LOCAL mode. 

• Operations of drainage pumps provided to pump water collected in the sump from the 
pulsatube drain in the storm water drain system. 

 

 

 



101 

3.10 Clarifier sludge sump: 

• Operations of submersible pump in LOCAL mode to transfer sludge from clarifier sludge 
sump to New sludge collection sump. 

• Operations of Mixers in LOCAL mode. 

3.11 New sludge collection sump: 

• Operations of submersible pump in LOCAL mode to transfer sludge from new sludge 
collection sump to common sludge balancing tank. 

3.12 Common sludge balancing tank: 

• Operations of submersible Mixer in LOCAL mode. 

• Operations of submersible pump in LOCAL mode. 

3.13 Flocculators: 

• Operate manual penstock gate to control flow. 

• Operations of agitator in LOCAL mode. 

3.14 Sludge Thickeners 

• Operations of scrapper bridge motors in LOCAL mode 

3.15 Thickened sludge sump: 

• Operate sludge pump in LOCAL mode. 

• Operate submersible mixers in LOCAL mode. 

3.16 Centrifuge: 

• Operate centrifuge in LOCAL mode. 

• Operations of poly electrolyte dosing pump in LOCAL mode. 

3.17 Supernatant tank and centrate tank 

• Operating submersible pumps for pumping the water to inlet bay in local mode. 

4.0 Auto operations: 

Operating all mechanical electrical equipment in auto mode through PLC / SCADA / HMI 

4.1 Raw water Inlet works and parshall flume 

• Operation of regulating valve through PLC to regulate flow with help of ultrasonic flow meter. 

• Controlling PAC dosing by analyzing the flow in parshall flume and turbidity online. 

4.2 Distribution channel and pulsatube clarifier 

• Analyzing the flow distribution in each pulsatube by ultrasonic open channel flowmeter. 

• Regulating dropping time / lifting time based on turbidity of raw water. 

• Controlling frequency of opening and duration of opening of sludge extraction valves. 

• Controlling of starting / stopping of blowers and selecting working and standby. 

• Controlling operations of air compressors for operations of vacuum breaker valves and 
sludge extraction valves. 

4.3 Aquazur V Filters. 

• Performing back wash operation in AUTO or SEMI AUTO mode by choosing head loss mode 
or timer mode. The backwash sequence and average time of each cycle of operation shall 
be as per operation manual. 

• Sequencing of filters for backwash based on head loss or timer mode. 

• Controlling operations of backwash blowers used for air scouring of filters. 

• Back wash water flow regulation. 

 



102 

 

4.4 Chlorine contact tank 

• Operation of inlet outlet valves through actuators. 

• Controlling tank level by means of level transmitters. 

• Regulation of bleed back valve for maintaining level in filters and CCT through level switches. 

4.5 Chemical building 

• PAC dose regulation. 

• Controlling operations of double diaphragm pump. 

• Operations of air compressors. 

• Operations of agitator for proper mixing of solutions. 

4.6 Chlorination building 

• Operations of booster pumps and chlorinators, 

• In case of chlorine leakage operation of neutralization system by following safe working 
procedure. 

4.7 Wash water recovery tank stage-I 

• Submersible pump operations controlled by level switches. 

• Operation of submersible mixture. 

4.8 Filter wash water recovery tank stage-IV 

• Submersible pump operations controlled by level switches. 

• Operation of submersible mixture. 

4.9 Clarifier sludge sump 

• Operation of sludge extraction pumps. 
• Operation of submersible mixture. 

4.10 New sludge collection sump 

• Operation of submersible pumps erected in the sump. 

4.11 Common sludge balancing tank 

• Operation of submersible pumps to pump sludge to flocculators. 

• Operation of submersible mixtures. 

4.12 Flocculator 

• Operation of agitator for uniform mixing of poly electrolyte in the sludge. 

4.13 Sludge thickener 

• Operation of the scrapper motors. 

4.14 Thickened sludge sump 

• Operation of submersible mixtures. 

• Operation of sludge feed pump. 

4.15 Centrifuge 

• Operations of centrifuges & thickened sludge sump. 

• Operations of belt conveyors for sludge handling. 

• Operation of poly dosing pump. 

• Operation of service water pumps for flushing centrifuges. 

 

 



103 

 

4.16 Supernatant and centrate tank 

• Operation of the submersible pumps to pump supernatant from the thickeners & the centrate 
from the centrifuges to inlet bay. 

4.17 Online instruments 

• Ensure measurement of turbidity, pH and residual chlorine through online instruments and 
the values to be reflected in field as well as in SCADA. 

5.0 Monitoring and control 

5.1 The water treatment plant is subjected to variations in terms of quality and quantity of water. 

There could be changes because of seasonal variations in water chemistry, varying plant 

operating conditions, new environmental law as and other factors. Because of this proper 

monitoring shall be carried out to ensure that the water treatment plant is satisfactorily 

controlled so that desired results are attained. The proper monitoring of the WTP shall include 

efforts to- 

• Reduce risks associated with chemical under feed and overfeed. 
• Continuing compliance with environmental regulations. 

• Improve quality of plant operations. 

• Increase water and energy savings. 

• Improved plant productivity. 

5.2 Manual monitoring system shall involve plant operators, technicians and chemists taking care  

of all the important parameters. The chemist conduct chemical tests such as pH, turbidity, 

residual chlorine, suspended solids, conductivity, alkalinity, hardness etc. of water. This will 

keep them updated about the changes  in the water quality and they shall  take  necessary steps 

to meet the guaranteed quality parameters. The operators shall be responsible for controlling   

the pumps, valves and other processing equipment to convey the water through each process, 

taking care of all the parameters. The operators shall also read, interpret and adjust the gauges  

to make sure plant equipment and processes are working properly. 

5.3 The plant has automatic monitoring and control system along with the manual system. Because 

of the dynamic nature of water, a higher degree of precision is required in the monitoring and 

control of water treatment plant for improved reliability and quality. This is only possible 

through computer based monitoring and control. The operator shall monitor, adjust, start and 

stop the treatment process from computer only. The operator shall monitor the system through 

a process-integrated control terminal i.e. PLC. The process control program is loaded in the 

PLC and connected to the computer through fiber optics. The digital readouts of all the 

parameters helps the operator to determine the process efficiency. Visual and audible alarms 

and indicators that indicate deviations from normal treatment process can be seen in the 

system. The automatic control system can quickly respond in case of chlorine leak which is a 

major emergency situation. 
The operator can easily switch to semi-automatic or manual mode in case of any problem in 

the control system. 

 

 

 



104 

 

5.4 Sampling & testing : The sample testing shall be carried out for locations at- 

• raw water inlet 

• Pulsatube clarifier outlet 

• Filter inlet 

• Filter outlet 

• Chlorine contact tank 

• Chlorine contact outlet 

6.0 Schedule of daily operations 

6.1 For each of the activity where operators are employed, a detailed scheme and schedule of unit 

operations should be worked out and a copy of the same shall be available with each operator. 

This schedule of unit operations may have to be altered to suit changes in quality breakdowns 

conditions etc. 

6.2 The Contractor shall operate the treatment works including all plant and associated services 